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ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINGTO EN10204 TYPE3.1) 

ASEGURAMIENTO D E  CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE C E PRODUCT LISTED DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OFTHE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS OUE EL PRODUCTO LISTADO ABAJO DISENADO, FABRICADO Y PROBA00 DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS M UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

M1 598 - VALVE INSPECTION AND TESTING APL 6D - PIPELME VALVES - GATE, PLUG, BALL AND CHECK 
M 1 5 9 9  -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSIBI6-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-II - FORGED FITTINGS, SOCKET - WELLlING AND THREADED 
ANSIBl6-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED. THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC061A08hIAB~30000M 
(C6digo) 

Descrirition 6" Fig. 5202 F UT WCB, API TRlM No.8 830000M 
Descripci6n CAST STEEL CATE V A L W  150 CLASS 

(VALVULA COMPUERTA D E  ACERO FUNDIDO CLASE 150) 
VALVE WIíH LOWEMlSSlON CONTROL (9 WM'S MAX.1 IVALVUM SUmisTRADA CON CONTROLDEBAJAS 
EMISIONES FUGITIVAS(9 PPM'S MAX.) ) 

P R E S S W  T E S T  ?,AS$& SIDE (m) 
(PRUEBAS DE PRESION) 1 2 

HYDROSTATIC ( P S ~  
(HlDROStAtiCA) 

P N E U M A T I C  IPSl l  
rn,IM*T,C*, 

1 
PACIO 21 REY 7' 

CERTIFICAW POR CERTíFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALiTY ASSURANCE 

450 450 N A  N A  

80 80 

MECHANICAL TESTS (PROPMEmCAS) 

TENS YIELD ELG RED BHN 

KPSl KPSl % % 
cwa 1st ZND ~ R D  AYO 

47 167 

77.72 48.58 24 44 156 

76.27 50.17 27 46 167 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) (ASTMI 

BODY WHZ3148 
m w o  

BONNET m 3 8 8 7  A S m  A-216tWCB 
BONETE 

WEDGE WH33778 ASTM A-216mCB 
DISCO 

v C Mn P S Si N i  Cr M0 C u  C b  
p p p  

Nomalh td  lo @Jonnal¡zado a) 930 Temwr lo í i emle  a) 650 Cwled in a". ( M a d o  en aire.) 

0.187 0.860 0.021 0.014 0.455 0.061 0.103 0.014 0.026 0.001 
Nonnalizakd U> iNomialimdo a) 930 Temmr m (Tem~le a) 630 Eoüiado en aire. 
0.187 0.930 0.025 0.016 0.462 0.029 0.042 0.007 0.033 0.001 

Nomlirakd lo I N o m l h d o  a) 930 T e m r  lo (Teinole a) 650 Eoüiado en a h .  


